



TEST REPORT

Report No. : GR:TX:9410059539

DATE : 28/08/2018



SUN PRINTABLE FABRIC PRIVATE LIMITED

12 B PRAGATI VIHAR COLONY, BICHOLI MARDANA , INDORE

Madhya Pradesh, Indore-452016

IN

CONTACT PERSON : APOORV PATHAK

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

PRODUCT DESCRIPTION	FABRIC 100% POLYESTER PRIMED FABRIC	
COLOUR	WHITE [LAB IDENTIFY]	
END USE	DIGITAL PRINTING	
FIBRE CONTENT	100% POLYESTER	
ARTICLE NO/REF NO;	BL 200	
COUNTRY OF DESTINATION	INDIA	
COUNTRY OF ORIGIN	INDIA	
SAMPLE RECD ON	20-Aug-18	TESTING PERIOD : 20/08/2018 - 28/08/2018

RESULT SUMMARY

TESTS	PASS	FAIL	REMARKS
POLYVINYL CHLORIDE			REFER RESULT

per pro SGS India Private Ltd.

ANAND GOEL

EXECUTIVE

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com



TEST REPORT

Report No. : GR:TX:9410059539

DATE : 28/08/2018



R E S U L T S

REQ

POLYVINYL CHLORIDE

By FTIR

POLYVINYL CHLORIDE

Sample does not contain PVC

Detection Limit : 10%

Note : Above test is subcontracted to SGS India Pvt. Ltd. Chennai Branch.

***** End of Report *****

JOE No. : 1841841834

Page 2 of 2

Control No.:9415074054

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd. Consumer and Retail, 226, Udyog Vihar, Phase I, Gurgaon - 122016, Haryana (India) Phone : + 0124-677 6300

Member of the SGS Group (SGS SA)



TEST REPORT

Report No. : GR:TX:9410059541

DATE : 28/08/2018



SUN PRINTABLE FABRIC PRIVATE LIMITED

12 B PRAGATI VIHAR COLONY, BICHOLI MARDANA , INDORE
Madhya Pradesh, Indore-452016
IN

CONTACT PERSON : APOORV PATHAK

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

PRODUCT DESCRIPTION	FABRIC 100% POLYESTER PRIMED FABRIC	
COLOUR	WHITE [LAB IDENTIFY]	
END USE	DIGITAL PRINTING	
FIBRE CONTENT	100% POLYESTER	
ARTICLE NO/REF NO;	PP 190 GLOSS	
COUNTRY OF DESTINATION	INDIA	
COUNTRY OF ORIGIN	INDIA	
SAMPLE RECD ON	20-Aug-18	TESTING PERIOD : 20/08/2018 - 28/08/2018

RESULT SUMMARY

TESTS	PASS	FAIL	REMARKS
POLYVINYL CHLORIDE			REFER RESULT

per pro SGS India Private Ltd.

ANAND GOEL

EXECUTIVE

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com



TEST REPORT

Report No. : GR:TX:9410059541

DATE : 28/08/2018



R E S U L T S

REQ

POLYVINYL CHLORIDE

By FTIR

POLYVINYL CHLORIDE

Sample does not contains PVC

Detection limit: 10%

Note: Above test is subcontracted to SGS India Pvt. Ltd. Chennai Branch.

***** End of Report *****

JOE No. : 1841841834

Page 2 of 2

Control No.:9415074181

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd. Consumer and Retail, 226, Udyog Vihar, Phase I, Gurgaon - 122016, Haryana (India) Phone : + 0124-677 6300

Member of the SGS Group (SGS SA)



TEST REPORT

Report No. : GR:TX:9410059542

DATE : 28/08/2018



SUN PRINTABLE FABRIC PRIVATE LIMITED

12 B PRAGATI VIHAR COLONY, BICHOLI MARDANA , INDORE

Madhya Pradesh, Indore-452016

IN

CONTACT PERSON : APOORV PATHAK

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

PRODUCT DESCRIPTION	FABRIC	
	100% POLYESTER PRIMED FABRIC	
COLOUR	BLACK/WHITE [LAB IDENTIFY]	
END USE	DIGITAL PRINTING	
FIBRE CONTENT	100% POLYESTER	
ARTICLE NO/REF NO;	PP 190 BLOCK OUT	
COUNTRY OF DESTINATION	INDIA	
COUNTRY OF ORIGIN	INDIA	
SAMPLE RECD ON	20-Aug-18	TESTING PERIOD : 20/08/2018 - 28/08/2018

RESULT SUMMARY

TESTS	PASS	FAIL	REMARKS
POLYVINYL CHLORIDE			REFER RESULT

per pro SGS India Private Ltd.

ANAND GOEL

EXECUTIVE

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com



TEST REPORT

Report No. : GR:TX:9410059542

DATE : 28/08/2018



R E S U L T S

REQ

POLYVINYL CHLORIDE

By FTIR

POLYVINYL CHLORIDE

Sample does not contain PVC

Detection limit: 10%

Note: Above test is subcontracted to SGS India Pvt. Ltd. Chennai Branch.

***** End of Report *****

JOE No. : 1841841834

Page 2 of 2

Control No.:9415074184

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd. Consumer and Retail, 226, Udyog Vihar, Phase I, Gurgaon - 122016, Haryana (India) Phone : + 0124-677 6300

Member of the SGS Group (SGS SA)



TEST REPORT

Report No. : GR:TX:9410059543

DATE : 28/08/2018



SUN PRINTABLE FABRIC PRIVATE LIMITED

12 B PRAGATI VIHAR COLONY, BICHOLI MARDANA , INDORE
Madhya Pradesh, Indore-452016
IN

CONTACT PERSON : APOORV PATHAK

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

PRODUCT DESCRIPTION	FABRIC 100% POLYESTER PRIMED FABRIC
COLOUR	WHITE [LAB IDENTIFY]
END USE	DIGITAL PRINTING
FIBRE CONTENT	100% POLYESTER
ARTICLE NO/REF NO;	PP 150
COUNTRY OF DESTINATION	INDIA
COUNTRY OF ORIGIN	INDIA
SAMPLE RECD ON	20-Aug-18

TESTING PERIOD : 20/08/2018 - 28/08/2018

RESULT SUMMARY

TESTS	PASS	FAIL	REMARKS
POLYVINYL CHLORIDE			REFER RESULT

per pro SGS India Private Ltd.

ANAND GOEL

EXECUTIVE

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com



TEST REPORT

Report No. : GR:TX:9410059543

DATE : 28/08/2018



R E S U L T S

REQ

POLYVINYL CHLORIDE

By FTIR

POLYVINYL CHLORIDE

Sample does not contain PVC

Detection Limit : 10%

Note : Above test is subcontracted to SGS India Pvt. Ltd. Chennai Branch.

***** End of Report *****

JOE No. : 1841841834

Page 2 of 2

Control No.:9415074053

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd. Consumer and Retail, 226, Udyog Vihar, Phase I, Gurgaon - 122016, Haryana (India) Phone : + 0124-677 6300

Member of the SGS Group (SGS SA)



TEST REPORT

Report No. : GR:TX:9410059544

DATE : 28/08/2018



SUN PRINTABLE FABRIC PRIVATE LIMITED

12 B PRAGATI VIHAR COLONY, BICHOLI MARDANA , INDORE
Madhya Pradesh, Indore-452016
IN

CONTACT PERSON : APOORV PATHAK

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

PRODUCT DESCRIPTION	FABRIC 100% POLYESTER PRIMED FABRIC	
COLOUR	WHITE [LAB IDENTIFY]	
END USE	DIGITAL PRINTING	
FIBRE CONTENT	100% POLYESTER	
ARTICLE NO/REF NO;	PP190 MATT	
COUNTRY OF DESTINATION	INDIA	
COUNTRY OF ORIGIN	INDIA	
SAMPLE RECD ON	20-Aug-18	TESTING PERIOD : 20/08/2018 - 28/08/2018

RESULT SUMMARY

TESTS	PASS	FAIL	REMARKS
POLYVINYL CHLORIDE			REFER RESULT

per pro SGS India Private Ltd.

ANAND GOEL

EXECUTIVE

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com



TEST REPORT

Report No. : GR:TX:9410059544

DATE : 28/08/2018



R E S U L T S

REQ

POLYVINYL CHLORIDE

By FTIR

POLYVINYL CHLORIDE

Sample does not contains PVC

Detection limit: 10%

Note: Above test is subcontracted to SGS India Pvt. Ltd. Chennai Branch.

***** End of Report *****

JOE No. : 1841841834

Page 2 of 2

Control No.:9415074183

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd. Consumer and Retail, 226, Udyog Vihar, Phase I, Gurgaon - 122016, Haryana (India) Phone : + 0124-677 6300

Member of the SGS Group (SGS SA)